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404119 Adodorogs T-5, Volthsky, Voigograd region, Russla

“VOLZHSKY PIPE PLANT”

Fax; (78443) 25-69-02 .
E-mail: VTZ@wiz.ru

VOLIKSKY TRUBNKY

HANUFACTURER:

aJsc
104119, VOLZHSKY
TOLGOGRAD REGINH
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EAT ANALYSIS. P:
LuT TEST, H: HEAT

PRODUCT ANALYSIS, C: COWTROL

JUA‘iTII‘J OF PIPES 137 pCsS

ANALYSIS,
CONTROL TEST. A: AOCITION TIS7,

: LONSITUDINA T: TRANSVERSE
i STRI? G: 172 §n, H: 374 in, N: 1 in, K: 1 1,/2 in, S:
LOx% . bom, 67 10%6.7mm,

4ILL TEST CERT

iSp'c PI-002/72-065570/Customer PG#"QZ‘HSH THK EDOIZ -0092
IDESCRIPTINN CEF GOODS:
JCarpon steel seamless pipes according to API Spec 5L
|edition,/2007:%52Q, BQ/ASTH Al06/A1065(2008) GR.B/C/ASTH AS3I/A
IGT. B/ ASTH 4333733134 (2010} Gr.1/6/ASME SALOG{2007)/ASME SAS3 (2007)1
| /ASHE SA 333{2004) /HACE MR 0175 (2003)/HR 0103 (2007},

R: RECHECK
R: RECHECK TEST
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WET FLUORESCENT MAGNETIC PARTICLE TEST,

|vYass Pipe i Steel Co., USA 155 THIRD
| STRELT, WINEQLA, NY 11501
1

531 (2007) |

bevelled ends. |

|CERTIFICATE ® 2513 DATE CF [SSUE 10.07.2012
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EACH YALUE, A - AVERAGE VALUE
TREATHENT, Q&4T: QUENCHED & TEMPERED,

¥ - normalization

EMI: ELECTROMAGNETIC TEST,UT:
IPE BODY UT FOR LAMINATION, UTE: PIPE EXDS UT FCR LRMINATION
I[PE WALL THICRNESS UT

NUTCh $%, 1% - NCTCH i2.5:

RONESS CONTORMS TO NRCE P C175/MR OLT3.

18Y¥ WELDING HAS BEEN CARRIED OUT.
I

| PIPES BY WORKSHOP PIPE ROLLING WILL 3

CONTAM

PIPES HAS NO -
OF HELT

COURTRY

B THA

KTC COupLy WITH THE STANCDARD EN .1_020| 3:1 IS RUSSIA.

| FLATTENING| HARKING;
l | STENCILING

HEAD OF MILL LOKHAN
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CCGITRACT #® PI-

EEL IS HAKUFACTURED

I8 THE ELECTRIC FURNACE,
FULLY KILLED AND PRODUCED
AGAINST TEE FINE GPAIN

IRYDROSTATIC TEST|
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ISTH R106/
IAY0EM-08

|ASME SALlO6-07

IGR. B/C

IASTH A53/A53MH-07
|ASME SAS3-07

|GR. B

|ASTH RA331/
|1A333M4-10

| ASHE SA 333-04
IGR. 1/6
[HACE MR-017%
INACE MR-0103
| LENGTH: 80% -
138-41 FEET
120> 36-

135 FEET
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GL-OUTSIDE DIAMETER
AN-AVERAGE DIAMETER
ID-INSIDE DIAMETER

Temperature at the exit of Quenching furnace: 1634-1706 F
Temperature at the exit of Tempering furmace: 1211-1265 ¢

~CTUAL HYDROSTATIC TEST PRESSURE: 3123 pSI

B L T Tam— Simx=rssesEresIsazsssSssEmszimz=mns Ammmm smsese= mazmEamens ssrmazmam
IMATERTAL HARDNESS COMFORHMS TO NACE ME 0175/¢R 0103. WE CONFIRH THAT PIPES H>S KO CONTAMINATION BY HERCURY INSPECTCR - BALASHOVA

COUMTRY OF WELT IS RUSSIA.

IBY WELDING HAS BEEN CARRIED OUT. MTC COMPLY WITH THE STANDARD EN 10204 3.1.
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| VOLZHSKY *PIPE PLANT
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